

Table. Anesthesia and pain management after C/Hyst until discharge on postpartum day 4

	Day 0 (C/Hyst)	Postpartum day 1	Postpartum day 2	Postpartum day 3	Postpartum day 4
Pre-Spinal Anxiolysis	IV Clonidine 50mcg				
Spinal Anesthesia	Bupivacaine 12mg Fentanyl 15mcg Morphine 150mcg	-	-	-	-
General Anesthesia	IV Propofol 200mg IV Succinylcholine 120mg IV Fentanyl 200mcg	-	-	-	-
Epidural Analgesia (post-CD)	Lidocaine 2% 15mL bolus Bupivacaine 0.1% & fentanyl 2mcg/ml infusion: 10ml/h, PCEA 5ml/q15min	Morphine 3mg	Morphine 3mg	Morphine 3mg	-
NSAIDs	-	Ibuprofen 600mg q6h	Ibuprofen 600mg q6h	Ibuprofen 600mg q6h	Ibuprofen 600mg q6h
Acetaminophen	PO 975mg q6h	PO 975mg q6h	PO 975mg q6h	PO 975mg q6h	PO 975mg q6h
Lidocaine Patch	5% Transdermal q24h	5% Transdermal q24h	5% Transdermal q24h	5% Transdermal q24h	5% Transdermal q24h
Oxycodone	0	0	0	0	0
Benzodiazepines	IV Midazolam 4mg	-	-	-	-
Suboxone	SL 2mg daily	SL 2mg daily	SL 2mg daily	SL 2mg daily	SL 2mg daily